



Durkee Testing Laboratories, Inc

15700 Texaco Street. Paramount, CA 90723 (562) 531-7111

CUSTOMER: CILAJET 1223 Wilshire Blvd. #933 Santa Monica, CA 90403	CUST. P.O. PO1213	SHIPPER:	LAB NO. 4538J	LOG NO. 186447A
	SPECIFICATIONS: CUSTOMER REQUIREMENTS ASTM-B-368-97(3)			DATE REC.: 06/19/07
				DATE COMP.: 7/05/07
ITEM	DESCRIPTION			MATERIAL

1-01

C.A.S.S TEST 110 HOURS

CERTIFIED REPORT OF C.A.S.S TEST

PROCESS: ONE (1) TEST PART;

SUBMITTED AS: CHROME PLATED PART# 440-001; **UNTREATED, CLEANED WITH MAGNESIUM OXIDE.**

ONE (1) PART WAS EXAMINED AS PRESCRIBED BY THE APPLICABLE CUSTOMER REQUIREMENTS WITH THE FOLLOWING RESULTS.

BEGAN C.A.S.S EXPOSURE: 06/28/07

ENDED C.A.S.S EXPOSURE: 07/03/07

EXPOSURE HOURS: 110

CUSTOMER REQUIREMENTS: REPORT ANY CHANGES TO THE SIGNIFICANT AREA.

RESULTS:

0-22 HRS. NO VISIBLE CHANGES OBSERVED.

23-44 HRS. SLIGHT PITTING TO THE NICKEL AND SLIGHT LOSS OF CHROME OBSERVED.

45-66 HRS. MODERATE PITTING TO THE NICKEL, MODERATE LOSS OF CHROME AND SLIGHT STRESS CRACKING.

67-88 HRS. HEAVY PITTING TO THE NICKEL, MODERATE LOSS OF CHROME AND MODERATE STRESS CRACKING.

89-110 HRS. HEAVY PITTING TO THE NICKEL, MODERATE LOSS OF CHROME AND MODERATE STRESS CRACKING.

MATERIAL, AS TESTED, FOR CUSTOMER'S FINAL EVALUATION.

ENVIRONMENTAL LOG No. 4538J

DLT 140

The recording of false, fictitious or fraudulent statements or entries on the test report may be punished as a felony under federal law.

BP/

Results provided on this Certified Test Report related only to items tested. This report shall not be reproduced except in full without the written permission of Durkee Testing Laboratories, Inc.

Respectfully Submitted,

By: 

JOHN A. DURKEE
PRESIDENT



Durkee Testing Laboratories, Inc

15700 Texaco Street. Paramount, CA 90723 (562) 531-7111

CUSTOMER: CILAJET 1223 Wilshire Blvd. #933 Santa Monica, CA 90403	CUST. P.O.	SHIPPER:	LAB NO.	LOG NO.
	PO1213		4539J	186447A
	SPECIFICATIONS: ASTM-B-368-97(3)			DATE REC.: 06/19/07
				DATE COMP.: 7/05/07
ITEM	DESCRIPTION			MATERIAL

2-01

C.A.S.S TEST 110 HOURS

CERTIFIED REPORT OF C.A.S.S TEST

PROCESS: ONE (1) TEST PART;

SUBMITTED AS: CHROME PLATED PART# 440-001; **TREATED, CLEANED WITH MAGNESIUM OXIDE.**

ONE (1) PART WAS EXAMINED AS PRESCRIBED BY THE APPLICABLE CUSTOMER REQUIREMENTS WITH THE FOLLOWING RESULTS.

BEGAN C.A.S.S EXPOSURE: 06/28/07

ENDED C.A.S.S EXPOSURE: 07/03/07

EXPOSURE HOURS: 110

CUSTOMER REQUIREMENTS: REPORT ANY CHANGES TO THE SIGNIFICANT AREA.

RESULTS:

0-22 HRS. NO VISIBLE CHANGES OBSERVED.

23-44 HRS. NO VISIBLE CHANGES OBSERVED.

45-66 HRS. NO VISIBLE CHANGES OBSERVED.

67-88 HRS. NO VISIBLE CHANGES OBSERVED.

89-110 HRS. SLIGHT LOSS OF CHROME, SLIGHT PITTING AND MODERATE STRESS CRACKING OBSERVED.

MATERIAL, AS TESTED, FOR CUSTOMER'S FINAL EVALUATION.

ENVIRONMENTAL LOG No. 4539J

DLT 140

The recording of false, fictitious or fraudulent statements or entries on the test report may be punished as a felony under federal law.

BP/

Results provided on this Certified Test Report related only to items tested. This report shall not be reproduced except in full without the written permission of Durkee Testing Laboratories, Inc.

Respectfully Submitted,

By:

JOHN A. DURKEE
PRESIDENT